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comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
) .. FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10 2013 PASS

FCC Part 15 15.209

Radiated Emission Test FCC Part 15 15.247(d) PASS
ANSI C63.10 2013

FCC Part 15: 15.247(a)(1)

Conducted Spurious Emissions ANSI C63.10 2013 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation Test ANSI C63.10 2013 PASS
_ FCC Part 15: 15.215
20dB Bandwidth Test ANSI C63.10 2013 PASS
) FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Frequency Test ANSI C63.10 2013 PASS

) FCC Part 15: 15.247(a)(1)(ii1)
Dwell Time Test ANSI C63.10 2013 PASS

) FCC Part 15 15.247(b)(1)\
Maximum Peak Output Power Test ANSI C63.10 2013 PASS

. FCC Part 15 15.247(d)
Band Edge Compliance Test ANSI C63.10 2013 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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2. GENERAL INFORMATION
2.1. Description of Device (EUT)

Product Name : Tablet PC

Model Number 1 AT10-C

FCCID : ZW9-PDAON

Radio : IEEE802.11 a/b/g/n/ac; Bluetooth V3.0+EDR; Bluetooth V4.0

IEEE 802.11a:
5180MHz—5240MHz; 5260MHz—5320MHz
5500MHz—5700MHz; 5745MHz—5825MHz
IEEE 802.11ac VHT20:
5180MHz—5240MHz; 5260MHz—5320MHz
5500MHz—5700MHz; 5745MHz—5825MHz
IEEE 802.11ac VHT40:
5190MHz—5230MHz; 5270MHz—5310MHz
5510MHz—5670MHz; 5755MHz—5795MHz
Operation Frequency : IEEE 802.11ac VHT80: 5210MHz, 5290MHz; 5530MHz; 5775MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz;
5180MHz—5240MHz; 5260MHz—5320MHz
5500MHz—5700MHz; 5745MHz—5825MHz
IEEE&02.11nHT40:
5190MHz—5230MHz; 5270MHz—5310MHz
5510MHz—5670MHz; 5755MHz—5795MHz
Bluetooth : 2402-2480MHz

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac VHT20, VHT40, VHT80: OFDM(16QAM, 64QAM,
Modulation Technology : 256QAM, QPSK, BPSK)

IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)

Bluetooth V3.0+EDR: GFSK, n/4DQPSK,8-DPSK

Bluetooth V4.0:GFSK

Antenna Type: PIFA
Bluetooth: 2.89dBi
WIFI 2.4GHz:ANT 0: 2.89dBi; ANT 1: 3.94dBi

Antenna Assembly Gain : U-NII 5180-5240MHz Band: ANT 0: 2.48dBi; ANT 1: 3.29dBi
U-NII 5260-5320MHz Band: ANT 0: 2.85dBi; ANT 1: 2.69dBi
U-NII 5500-5700MHz Band: ANT 0: 2.51dBi; ANT 1: 2.66dBi
U-NII 5745-5825MHz Band: ANT 0: 2.84dBi; ANT 1: 3.41dBi

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Applicant

Manufacturer

Factory

Power Adapter

USB Cable
Date of Test

Date of Receipt

: BYD Precision Manufacture Co., Ltd.

No0.3001, Baohe Road, Baolong Industrial, Longgang, Shenzhen,P.
R., China

: TOSHIBA Corporation

1-1, Shibaura 1-Chome, Minato-ku, Tokyo, Japan

: BYD Precision Manufacture Co., Ltd

No.3001, Baohe Road, Baolong Industrial, Longgang,
Shenzhen, 518116, P.R., China

: Manufacturer: Chicony power Technology Co., Ltd

M/N: W12-010N3A
Input: 100-240 V,50/60Hz, 0.3A
Output: 5V,2A

Unshielded, Detachable, 0.9m

> Nov.21~Dec.24, 2015

:Nov.18, 2015

2.2. Tested Supporting System Details

No.| Description

ACS No. Manufacturer Model Serial Number

1. | Headphone

IACS-EMC-EP01 OVANN OV880V -

Data Cable: Shielded, Undetachable, 2.0m

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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2.3.Block Diagram of connection between EUT and simulators

Headphone EUT

Adapter

l

AC Mains

(EUT: Tablet PC)

2.4. Test information

A special software was used to control EUT work in continuous TX mode (GFSK,
1/4ADQPSK,8-DPSK Modulation)

Tested mode, channel, and data rate information
Mode data rate (Mbps) Channel Fr&c/l[ﬁ;l)cy
Tx Mode 1 Low :CH 0 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low :CH 0 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: n/4DQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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2.5. Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber :  Registration Number: 90454
Valid Date: Dec.30, 2017

Certificated by FCC, USA
3m & 10m Anechoic Chamber . Registration Number: 794232
Valid Date: Jul.12, 2016

Certificated by Industry Canada
EMC Lab. :  Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKkS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2016

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction.emission test 3.4dB (150KHz to 30MHz)
in No. 1 Conduction
2.6 dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 2.6 dB(30~200MHz, Polarization: V)
in 3m chamber 3.0 dB(200M~1GHz, Polarization: H)
2.8 dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test in 6.3 dB (1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.7 dB (6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.6 dB
Emission test in RF chamber ]
Uncertainty for‘Cc‘)nductlon Spurious 20 dB
emission test
Uncertainty for Output power test 0.8 dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.1 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. Cal.

Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,15| 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842 |Apr.28,15| 1 Year
3. L.I.S.N.#1 Rohde & Schwarz ESH2-Z5 100429 [Oct.18,15| 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-403D| 8-1750-2 |Apr.28,15]| 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,15| 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,15| 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.28,15] 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 | Apr.28,15| 1 Year
9. Pulse Limiter Rohde & Schwarz ESH3-72 101838 | Oct.17,15| 1 Year
10. Test Software AUDIX E3 6.100913a N/A N/A

3.2.Block Diagram of Test Setup
PC System Receiver - EUT Peripheral
L ] A ] A
80cm
0.8m
=~
LISN#1 LISN#2# §
—

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Tablet PC (EUT)

Model Number : AT10-C
Serial Number : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.

3.5.3. PC run test software to control EUT work in BT 3.0 Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of]
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI ) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 1 File: E:'2015 Report Data B BYD'ACS15Q1810-rf.EMG6 (14)
BI]LWEI {dBuv) Date: 2015-12-24
70.0
ﬁﬂ.u\ | FCC PART 15 C
SDIGN | RCC PART 15 ¢ (AWG)
A g
10,0 1o 12
30,0
11l
20,0
10.0
0
A5 2 5 1 2 L] 10 20 30
Trace: {Discrete) Frequency (MHz)
3ite no :1# Conduction Data No 1
Dis./Lisn 12015 ES3HZ-Z5 LINE
Lirmit :FCZ PART 15
Env./Ins. 125.5%C/0R% Engineer :Ailvis-Tu
EUT :Table PC M/N:AT10-C
Power Rating :DC 5V From Adapter Input AC 120V/60Hz
Test HMode :Tx  Mode
LIZN Cakble Emission
No Freg Factor Loss Feading Level Limits Hargin ERemark
[MH=) (B (dE) [dBuW) [dBEuW) [dBuW) (dE)
1 o.150 o.1z2 o.o05 30.20 30.37 E&.00 25,63 bverage
2 o.150 o.1z2 o.o05 46,77 46,94 66.00 19.06 QaF
3 o.1v0 o.1=2 o.o5 26.90 27.07 54.94 27.8%7 byerage
4 o.1v0 o.1z2 0.o5 45.28 45.45 64,94 19.49 QF
= 0.195 o.1z2 0.o5 29.60 29.77 53.71 23.94 brerage
& 0.195 o.1z2 0.o5 42 .12 4z .29 63.71 21.42 QF
7 0.513 0.14 0.06 32.30 32.50 44.00 13.50 brerage
=1 0.513 0.14 0.aé6 42 .36 4z .56 S6.00 13.44 QF
=l 0.504 a.16 o.av Z25.30 25.55 46,00 Z0.47 bverage
10 0.504 a.16 o.av 34.96 35.19 S6.00 Z0.51 2F
11 6,592 0.30 0.16 z4.70 25.16 50.00 Z4.54 bverage
1z 6,592 0.30 0.16 35.64 36.10 &0.00 23.90 QF

Femarks: 1l.Emissionh Lewvel=LISN Factor+Cable Loss(Include 10d4dE pulse liwit) +Reading.
2.If the average limwmit is met when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detedtor 13 unhhnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 2 File: EX2015 Report Data'B BYDWACS15Q1810-r.EMG (14)
BuLE\rEI {dBu\) Date: 2015-12-24
0.0

60.0 \ | FCCPART 15C
50.0 \ i FCC PART 15 € (AVG)
2

46
2
10,0 I
r 12
30.0
200 1
10,0
1]
15 2 5 1 2 L] 10 20 30
Trace: {Discrete) Frequency (MHz)
3ite no :1f Conduction Data MNo H
Lis./Lisn 12015 E3HZ-Z5 NEUTRAL
Limit :FCC PART 15
Emwv./Ins=. 2E.5%C/56% Engineer :ilvis-Wu
EUT :Takle PC M/N:AT10-C
Fower Rating :DC 5V From Adapter Input AC 120V/60HE
Test HMode 1T Mode
LTSN Cahkhle Emission
o Freg Factor Loss Reading Lewvel Limits Hargin ERemark
[MHz) (dB) (dE) [dBuv) (dBuv) [dBuv) (dE)
1 0.162 0.1z 0.05 Z8.40 28.57 55.34 Z26.77 Lverage
2 0.162 0.1z 0.05 43 .83 44,00 65.34 21.34 QF
3 0,182 0.1z 0.05 29,30 29.47 54,42 24.95 Lverage
4 0,182 0.1z 0.05 41,79 41.96 64,42 22 .46 2F
5 0,120 0.1z 0.05 Z6.80 26.97 54,02 Z27.05 Lverage
3 0,120 0.1z 0.05 41,72 41,89 64,02 Z22.13 2F
7 0.z211 0.1z 0.05 29,30 29.47 £3.18 23.71 Lverage
g 0.z211 o.12 0.05 39.38 39.55 63.18 23.63 QF
9 0.521 0.14 0.06 30.20 30.40 46.00 15.60 Lverage
10 0.521 0.14 0.06 34.85 35.05 B6.00 20.95 QF
11 6.282 0.33 0.15 18.90 19.38 B0.00 30.62 Lverage
1z 6.282 0.33 0.15 Z9.86 30.34 60.00 29,66 QF

Femarks: l.Emissicn Level=LISN Factor+Cable Loss(Include 104dE pulse liwit) +Reading.
2.1If the average liwit iz wet when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurewment
with average detector i1s unnecessary.
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4. RADIATED EMISSION MEASUREMENT
4.1.Test Equipment
Frequency range: 30~1000MHz

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,15 | 1 Year
2. | EMI Spectrum Agilent E4407B MY41440292 | Apr.28,15 | 1 Year
3. Test Receiver | Rohde & Schwarz ESVS10 834468/011 | Apr.28,15| 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.28,15| 1 Year
5. | Bilog Antenna TESEQ CBL6112D 35375 Jun.30,15 | 1 Year
6. RF Cable MIYAZAKI CFD400-NW(3.5M) No.3 Apr.28,15 | 1 Year
7. RF Cable MIYAZAKI CFD400-LW(22M) No.7 Apr.28,15 | 1 Year
8. | Coaxial Switch Anritsu MP59B 6201397222 | Apr.28,15 | 1 Year

9. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A

Frequency range: above 1000MHz

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. Spectrum Analyzer Agilent E4446A US44300459 | Apr.28,15| 1 Year
2. Horn Antenna ETC MCTD 1209 DRH15F03007 | Feb.03,15| 1 Year
3. Amplifier Agilent 8449B 3008A02495 | Apr.28,15| 1 Year
4. RF Cable Hubersuhner | SUCOFLEX106 77977/6 Apr.28,15| 1 Year
5. Horn Antenna ETS 3116 00060088 Nov.18.15| 1 Year

6. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A

Audix Technology (Shenzhen) Co., Ltd.
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4.2 .Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3.0m

2.0m(L)*1.0m(W)*0.8m(H) __,,

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Combining Network| [ AMP

|| Spectrum Analyzer| |

PC System

Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM | TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

gilr

(Reference Point)

2.0m(L)*1.0m(W)*1.5m(H)—|| TURN TABLE |1 5m
ABSORBER (Styrene) '
(30cm maximum)
A
N =
AMP | [Spectrum Analyzer| | PC System -
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4.3 Radiated Emission Limit Standard:

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(1V)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.
4.4, EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Tablet PC (EUT)

Model Number . ATI10-C
Serial Number o N/A

4.5.0perating Condition of EUT
4.5.1. Setup the EUT and simulator as shown as Section 4.2.

4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in BT 3.0 Tx mode.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and
put the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT
and let it working in test mode, then test it. EUT is set 3 meters away from the receiving
antenna, which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband antenna
(calibrated bilog antenna) is used as receiving antenna for frequency 30MHz~1000MHz, and
the Horm antenna is used as receiving antenna for frequency above 1GHz. Both horizontal
and vertical polarization of the antenna is set on Test. In order to find the maximum emission
levels, all of the interface cables must be manipulated according to ANSI C63.10-2013 on
radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDAON page 4-3

The bandwidth of the Spectrum’s RBW is set at IMHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7 Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is -24.524dB, and average limit is
20dB below peak limit, so if peak measured level comply with average limit, the average
level was deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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lg-iim[ Spescirum Analyner - Swopl SA

Marker 1 A 2.97000 ms

Ref Offset 0.5 dB
10 dBidiv Ref 10,00 dBm

Center 2.441000000 GHz
Res BW 100 kHz

uss i Alignment Completed

Duty cycle factor = 20log (Dwell time/100ms) = -24.524

PHO: Wide —+— 1rig: Ling
\FCamin:L ma Atten: 20 dB

VEW 100 kHz

il 05014 P Mow 1, 015
Avg Type: Log-Pwr TRAL

AMEr1 2.970 ms
0.92 dB

Span 0 Hz
Sweep 5.000 ms (1001 pts)

lg-iim[ Spescirum Analyner - Swopl SA

Ref Offset 0.5 dB
Ref 10.00 dBm

Center 2.441000000 GHz
Res BW 100 kHz

PHO: Wide —+— 1rig: Ling
\FCamin:L ma Atten: 20 dB

VEW 100 kHz

0 SR 0 A M 1L, 0TS

Avg Type: Log-Pwr TRACE _
TVPE
ET

Sweep 100.0 ms (1001 pts)
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Frequency: 30MHz~1GHz

Data: 2 File: E:2015 Report Data'B'BYD'\ACS 1501810-RF.EMG (14)

o Level (dBuVim)

Date: 2015-12-23

FCC

PART 15 C (3M)

Y s

ooRrTy

30 224, 418, 612. 8046. 1000
Fregquency (MHz)
3ite no. : 3m Chawlber I'ata no. HE
Dis. / Aint. : 3m 2015 CEL&112D 35375 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15 < (3M)
Env., / Ina. : ZZ.1%C/50% Engineer : Donjon
EUT : Tablet FC M/M:AT10-C
Power rating : DC 5V Frow Adapter Input AC 120V/60H=z
Test Hode : Tx Mode
Ant. Cable Emission
No. Freg. Factor Loss Feading Level Limits HMargin Eemark
[MH=z) [dEB/m) [dE) [dEBuv) (dBuW /)  (dBuv/m) 1dE)
1 34.550 17.15 0O.61 5.159 Z22.95 40,00 17.05 QF
2z 154.160 11.59 1.32 15.10 Z&.01 43 .50 17.49 QF
3 390.840 16.56 2.18 14.13 32.92 46,00 13.08 oF
4 415.150 17.01 2.25 9.74 Z29.00 46,00 17.00 QF
= g01.150 z21.09 3.26 11.06 35.41 46,00 10.59 QF
6 949 _ 560 22.34 3.61 3.95 29.90 46,00 16.10 oF

Femarks: 1. Emission Lewel=

Antenna Factor + Cable Loss + Reading.

2. The ewmission lewvels that are Z20d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data:

a0

40

1

Lewvel (dBu¥f/m)

File: EX'2015 Report DatalB\BYDWACS1501810-RF.EM6 (14)

Date: 2015-12-23

FCC PART 15 C (3M)

30 224. 118. 612. 806. 1000
Frequency (MHz)
Site no. Jm Chasber Data no. : 1
Dis. / Ant. 3 2015 CBLE112D 35375 Ant. pol. @ WERTICAL
Limit FCZ PART 15 C (SHM)
Enwv. / Ins=s. 22.1*%C/E50% Engineer : Donjon
EUT Tablet PC M/M:AT10-C
Fower rating : DIC 5V Frow Adapter Input AC 120V/60Hz
Test HMode T= Mode
Ant. Cahle Emi=s=ion
Freg Factor Loss Reading Lewvel Limits Margin ERemark
[MH=z) [ dE/m) [dE) [ABuV) [dBuV ) (dBuvim) (dE)
31.940 15.94 O.61 9,653 29.18 40,00 10.82 oF
g6.260 5.95 1.02 14.37 Z24.34 40.00 15.66 QF
135.640 12.24 1.27 15.73 29.24 43,50 14.26 QF
471.350 17.66 2.42 3.66 23.74 46,00 ZZ.26 oF
gO00.360 19.31 Z2.77 3.05 25.16 46.00 Z0.54 QF
g01.150 z21.09 3.26 3.20 Z7.55 46,00 15.45 QF
Femarks: 1. Emission Level= Antenha Factor + Cable Loss + Reading.
Z. The emission lewvels that asre Z0dE kelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz

Data: 1
Level (dBu\/im)

File: 2015 Report' B BYDVACS 15Q1810-FCC-BT.EMG (54)
Date: 20115-11-30

120

FCC PART 15C PEAK

G0

1000

Fite no.
Di=. / Ant.
Limit

Emwv. / Ins.
Engineer
EUT

Power rating @

Test Maode

4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3m Chamber Data no. 1
Im 2015 MCTD1z09 3006 Ant. pol. HORIZONTAL

FCC PART 15C PEAK

23.4%C/53.2%

Llice wyang

Taklet PC

DC 5V From Adapter Input AC 120V/60H=
GF3K 2402MHz Tx Mode

AT10-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 2
Lewvel (dBuVim)
20

File: F:2015 Report B'BYD'ACS 15Q1810-FCC-BT.EMG {54)
Date: 20115-11-30

FCC PART 15C PEAK
60 2
FCC PART 15C AV
0 1000 4400, T7800. 11200, 14600. 18000
Frequency (MHz)
3ite no. 3 Chsamber Iista nho. HE
Dis. / int. 3m Z015 MCTD1zZ09 3006 int. pol. HORIZOWNTAL
Limit FCZ PART 15C PEAK
Enwv. / In=. 23.4%C/583.2%
Engineer Llice wyang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test HMode GF3E 2402ZMH=z Tx Mode
ATIO-C
Ant. Cabhle ALMF Emission
No Fredq. Factor Loss factaor Reading Lewvel Limits Margin Remark
[MH=z) (dE/m) (dE) [dE) [ dBuv) (ABuWV/m) (dBuV/m) [dE)
1 2402.000 28.00 7.32 3662 94 .37 93.57 74.00 -19.57 FPeak
2 4804.000 33.69 = 35.54 Ez2.77 60.38 74.00 13.62 Peak
Femarks: 1. Emisszion Level= Antenna Factor + Cable Loss + Reading
—iwp Factor
Z. The emission lewvels that are 20dE helow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit Conclusi
onclusion
(MHz) (dBuv/m) (dB) (dBuv/m) (dBuv/m)
4804 60.38 -24.524 35.856 54 Pass

Audix Technology (Shenzhen) Co., Ltd.
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Data: 3 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. HI
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : VERTICALL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 GF3K Z402MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data:

120

G0

1 File: F'2015 Report' B'BYDVACS 15018 10-FCC-BT.EMG (54)
Level (dBu\/im) Date: 2015-11-30
! FCC PART 15C PEAK
FCC PART 15C AW
&
1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 3m Chsamber Data no. HEE
Dis. / Ant. 3m 2015 MCTD1zO9 3006 int. pol. : WERTICLL
Limit FCC PART 15C PEALKE
Emwv. / Ins. 23.4%C/53.2%
Engineer Llice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode GF3K 240ZMH=z Tx HMode
AT10-C
Ant. Cable ALMP Emission
Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) [dEB/m) [dE] [dE) [dEuWV) {dBuW/m) (dBuW/m) [dE]
2402 .000 Z8.00 7.32 36.62 77.09 75.79 74,00 -1.79 Peak
4504 . 000 33.69 9,45 35.54 4z.96 50,57 74,00 23.43 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The etnission lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 7 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. HE
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 GF3K Z441MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 8
Lewvel (dBuVim)
20

File: F:2015 Report B'BYD'ACS 15Q1810-FCC-BT.EMG {54)
Date: 20115-11-30

FCC PART 15C PEAK
2
60
FCC PART 15C AV
0 1000 4400, T7800. 11200, 14600. 18000
Frequency (MHz)
3ite no. 3 Chsamber Iista nho. HER =
Dis. / int. 3m Z015 MCTR1z09 3006 int. pol. HORIZOWNTAL
Limit FCZ PART 15C PEAK
Enwv. / In=. 23.4%C/583.2%
Engineer Llice wyang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test HMode GF3E 2441MH=z Tx Mode
ATIO-C
Ant. Cabhle ALMF Emission
No Fredq. Factor Loss factaor Reading Lewvel Limits Margin Remark
[MH=z) (dE/m) (dE) (dE) [ dBuv) (ABuWV/m) (dBuV/m) [dE)
1 2441.000 28.08 7,39 36,60 94.91 93.78 74.00 -19.73 FPeak
2 4882.000 33.81 o.49 35.51 53.77 51.56 74.00 12.44 Peak
Femarks: 1. Emisszion Level= Antenna Factor + Cable Loss + Reading
—iwp Factor
Z. The emission lewvels that are 20dE helow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit Conclusi
onclusion
(MHz) (dBuv/m) (dB) (dBuv/m) (dBuv/m)
4884 61.56 -24.524 37.036 54 Pass

Audix Technology (Shenzhen) Co., Ltd.
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Data: 9 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. HE=|
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : VERTICALL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 GF3K Z441MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data:

120

G0

10 File: F'2015 Report' B'BYDVACS 15018 10-FCC-BT.EMG (54)
Level (dBu\/im) Date: 2015-11-30
1
FCC PART 15C PEAK
2 FCC PART 15C AW
1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 3m Chsamber Data no. 10
Dis. / Ant. 3m 2015 MCTD1zZO9 J006 int. pol. : WERTICLL
Limit FCC PART 15C PEALKE
Emwv. / Ins. 23.4%C/53.2%
Engineer Llice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode GF3K 2441MH=z Tx HMode
AT10-C
Ant. Cable ALMP Emission
Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) [dEB/m) [dE] [dE) [dEuWV) {dBuW/m) (dBuW/m) [dE]
2441 .000 Z8.08 7.39 36.60 B83.83 Bz2.70 74,00 -8.70 Peak
4532 . 000 33.581 9.49 35.51 45.24 53.03 74,00 20.97 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The etnission lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 11 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. r11
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : VERTICALL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 GF3K Z450MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 12 File: F'2015 Report' B'BYDVACS 15018 10-FCC-BT.EMG (54)
Level (dBu\/im) Date: 2015-11-30
120
1
FCC PART 15C PEAK
60
7 FCC PART 15C AW
0 1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 3m Chsamber Data no. r 1z
Dis. / Ant. 3m 2015 MCTD1zZO9 J006 int. pol. : WERTICLL
Limit FCC PART 15C PEALKE
Emwv. / Ins. 23.4%C/53.2%
Engineer Llice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode GF3K Z2450MH=z Tx Mode
AT10-C
Ant. Cable ALMP Emission
No. Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) [dEB/m) [dE] [dE) [dEuWV) {dBuW/m) (dBuW/m) [dE]
1 24580.000 Z8.18 7.47 36.59 B87.28 B6.32 74.00 -12.32Z Peak
4960.000 33.94 9.52 35.47 44,94 52.93 74,00 21.07 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The etnission lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co.,
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Data: 13 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. r13
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 GF3K Z450MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 14

File: F:2015 Report B'BYDVACS 1501810-FCC-BT.EMG {54)
Date: 20115-11-30

Lewvel {dBu\W/im)
20

FCC PART 15C PEAK
2
60
FCC PART 15C AV
0 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 14
Dis. / int. 3m 2015 MCTD1z09 3006 int. pol. HORIZONTAL
Limit FCC PART 15C PEAK
Env. / In=. 23.4%C/583,.2%
Engineer Alice wyang
EUT Tablet PC

FPower rating :

DC 5V From Adapter Input AC 120V/60H=z

Test HMode GF3E 2450MHz Tx HMode
AT10-C
Ant. Cabhle LMF Emi=s=sion
No Fredq. Factor Loss factor Reading Level Limits Margin Remark
(MH=) B/ m) [dE) [clB) [dBuv) [dBuV /) (dBuW/m) [dB]
Z430,.000 Z8.1a 7.47 36.59 96.35 95.39 74.00 -21.3% Peak
Z 4960.000 33.94 9.52 35.47 53.37 61.36 74.00 12.64 PFeak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Aimp Factor
2. The emission lewels that are -20dEB bhelow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit Conclusion
us1
(MHz) (dBuv/m) (dB) (dBuv/m) (dBuv/m)
4960 61.36 -24.524 36.836 54 Pass

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

G0

17
Level (dBu\/im)

File: 2015 Report' B BYDVACS 15Q1810-FCC-BT.EMG (54)

Date: 20115-11-30

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)

Fite no. 3m Chsamber Data no. 17

Dis. / Aint. 3 2015 MCTD1zOo9 3006 Aint. pol. @ WERTICAL

Limit

Emwv. / Ins.
Engineer
EUT

Power rating @

Test Maode

FCC PART 15C PEAK

23.4%C/53.2%

Llice wyang

Taklet PC

DC 5V From Adapter Input AC 120V/60H=
S5-DP3E Z40ZMHz Tx Hode

AT10-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data:

120

G0

18 File: F'2015 Report' B'BYDVACS 15018 10-FCC-BT.EMG (54)
Level (dBu\/im) Date: 2015-11-30

1 FCC PART 15C PEAK

FCC PART 15C AW
ra
1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 3m Chsamber Data no. 15
Dis. / Ant. 3m 2015 MCTD1zZO9 J006 int. pol. : WERTICLL
Limit FCC PART 15C PEALKE
Emwv. / Ins. 23.4%C/53.2%
Engineer Llice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode S-DP3KE Z402MH=z Tx Mode
AT10-C
Ant. Cable ALMP Emission
Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) [dEB/m) [dE] [dE) [dEuWV) {dBuW/m) (dBuW/m) [dE]

2402 .000 Z8.00 7.32 36.62 74.39 73.09 74,00 0.91 Peak
4504 . 000 33.69 9,45 35.54 43,44 51.05 74,00 Z22.95 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The etnission lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDAON page 4-21
Data: 19 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. 19
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 5-DP3E 2402MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 20

File: F:2015 Report B'BYDVACS 1501810-FCC-BT.EMG {54)
Date: 20115-11-30

Lewvel {dBu\W/im)
20

FCC PART 15C PEAK
60 z FCC PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 20
Dis. / int. 3m Z015 MCTR1z09 3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAK
Enwv. / In=. 23.4%C/583.2%
Engineer Llice wyang
EUT Takblet PC

Fower rating :

DC 5V From Adapter Input AC 120V/60H=

Test HMode S-DP3K Z402MH= Tx Mode
ATIO-C
Ant. Cable ALMP Emission
No Fredq. Factor Lo=s factor Reading Level Limits Margin EREemark
[MH=z) (dEB/m) [dE) (dE) [ dEuv) (dBuV/m) (dBuW/m) [dE)
240z .000 Z25.00 T.32 36.62 55.65 87.38 74.00 -15.35 FPeak
Z 4504.000 33.69 9.46 35.54 49.11 56,72 74.00 17.258 FPeak
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading
—hmwp Factor
2. The emission lewels that are 20dE helow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit Conclusi
onclusion
(MHz) (dBuv/m) (dB) (dBuv/m) (dBuv/m)
4804 56.72 -24.524 32.196 54 Pass

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15344
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Data: 23 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. r 23
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 5-DP3E 2441MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 24
Lewvel (dBuVim)
20

File: F:2015 Report B'BYD'ACS 15Q1810-FCC-BT.EMG {54)
Date: 20115-11-30

FCC PART 15C PEAK
60 -
FCC PART 15C AV
0 1000 4400, T7800. 11200, 14600. 18000
Frequency (MHz)
3ite no. 3 Chsamber Iista nho. 24
Dis. / int. 3m Z015 MCTD1zZ09 3006 int. pol. HORIZOWNTAL
Limit FCZ PART 15C PEAK
Enwv. / In=. 23.4%C/583.2%
Engineer Llice wyang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test HMode S5-DP3KE Z2441MH=z Tx MNode
ATIO-C
Ant. Cabhle ALMF Emission
No Fredq. Factor Loss factaor Reading Lewvel Limits Margin Remark
[MH=z) (dE/m) (dE) [dE) [ dBuv) (ABuWV/m) (dBuV/m) [dE)
1 2441.000 28.08 7,39 36,60 93.79 92,66 74.00 -15.66 Peak
2 4882.000 33.81 o.49 35.51 gz2.94 60,73 74.00 13.27 Peak
Femarks: 1. Emisszion Level= Antenna Factor + Cable Loss + Reading
—iwp Factor
Z. The emission lewvels that are 20dE helow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit Conclusi
onclusion
(MHz) (dBuv/m) (dB) (dBuv/m) (dBuv/m)
4882 60.73 -24.524 36.206 54 Pass

Audix Technology (Shenzhen) Co., Ltd.
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Data: 25 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. : 25
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : VERTICALL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 5-DP3E 2441MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data:

120

G0

26 File: F'2015 Report' B'BYDVACS 15018 10-FCC-BT.EMG (54)
Level (dBu\/im) Date: 2015-11-30
1
FCC PART 15C PEAK
FCC PART 15C AW
1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 3m Chsamber Data no. HE
Dis. / Ant. 3m 2015 MCTD1zZO9 J006 int. pol. : WERTICLL
Limit FCC PART 15C PEALKE
Emwv. / Ins. 23.4%C/53.2%
Engineer Llice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode S-DP3KE 2441MH= Tx Mode
AT10-C
Ant. Cable ALMP Emission
Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) [dEB/m) [dE] [dE) [dEuWV) {dBuW/m) (dBuW/m) [dE]
2441 .000 Z8.08 7.39 36.60 78.90 77T 74,00 -3.77 Peak
4532 . 000 33.581 9.49 35.51 4z .95 50.77 74,00 23.23 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The etnission lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 27 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. r 27
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : VERTICALL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 5-DP3E 2450MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 28
Level (dBu\/im)

File: 2015 Report' B BYDVACS 15Q1810-FCC-BT.EMG (54)

Date: 20115-11-30

120

FCC PART 15C PEAK

G0

FCC PART 15C AV

1000

Fite no.
Di=. / Ant.
Limit
Emwv. / Ins.
Engineer
EUT

Power rating @

Test Maode

No. Fredq.
[MH=z)

1 Z2480.000

4400.

Ant.
Facrtor
(dB /)

Z8.18

18000

Harginh Remark

7800, 11200. 14600
Frequency (MHz)
3m Chsamber Data no. r 28
3m 2015 MCTD1zZO9 J006 int. pol. : VERTICALL
FCCZ PALRT 15C PEALE
23.4%C/53.2%
Llice wyang
Tablet PC
DC 5V From Adapter Input AC 120V/60H=
S-DP3KE Z450MH=z Tx Mode
ATi0-C
Cable ALMP Emission
Lozs= factor Feading Lewvel Limits
[dE) 1dE) [dBuV) {dBuW/m) (dBuW/m)
747 36.59 B2.97 B2.01 7400 —-8.
9.52 35.47 44,42 S52.41 T4.00 Z21.

4960.000

33.594

=1}
01 Peak
59  Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The etnission lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co.,

Ltd. Report No. ACS-F15344
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Data: 29 File: F:'2015 Report' B BYIMACS 150 1810-FCC-BT.EMG (54)
120 Level (dBu\/im) Date: 2015-11-30

G0

FCC PART 15C PEAK

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 1 3m Chamber Data no. r 29
Dis. / Ant. rodm 2015 MCTD1zZO9 J006 int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env., / In=. 1 23.4%C/53.2%
Engineer i Alice wyang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60H=
Test Maode 1 5-DP3E 2450MH=z Tx Mode
ATi0-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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Data: 30
Level (dBuvim)

File: F:2015 Report' B BYIMACS 150 1810-FCC-BT.EMG {54)
Date: 2015-11-30

120
1
FCC PART 15C PEAK
2
60
FCC PART 15C AV
0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 30
Dis. / Ant. 3 2015 MCTD1z09 3008 Ant., pol. HORIZCONTAL
Limit FCC PART 15C FEAE
Enw. / Ins. 23.4%C/53.2%
Engineer Alice wang
EUT : Tablet PC
Fower rating : DC 5V From Adapter Input AC 120V/60H=
Test Hode S-DP3K Z450MH=z Tx Mode
AT10-C
Lnt. Calble LMF Emission
No Fredgq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) (dE/m) (dE] [dE) (dBuV) {dBuV/m) (dBuv/m) [dE)
1 2Z450.000 Z8.16 7.47 36.59 90,66 59.70 74.00 -15.70 Peak
Zz 4960.000 33.94 9,52 35.47 51.49 59.48 74.00 14.52 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Limp Factor
Z. The emission lewvels that are Z0d4dE kelow the official
limit are not reported.
Frequency Peak level | Duty cycle factor AV level Limit Conclusion
us1
(MHz) (dBuv/m) (dB) (dBuv/m) (dBuv/m)
4960 59.48 -24.524 34.956 54 Pass

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15344
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
. Spectrum Agilent N9030A MY51380221 | Oct.17, 15 1Year
2. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,15 1 Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions
With peak detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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FCC ID:ZW9-PDAON

Hopping off

GFSK
2402MHz(30MHz — 1GHz) 2402MHz(10GHz — 25GHz)

Maries 1 24 BRSD0

Maries 1 BOG BB

Elop 1.0000 GHF Srai 10008 GHE Elop 9,000 GHF
Hes BV E0 kMY PV 300 ki Drwep 143 x (1021 pevj

Srart 30.0 BHF
s B 10D Kby FVILA 300 ki Sweep 2.7 ma (1031 pexj
1 1
1 1
1 1
i i
3 3
H H
' '
i i
] ]
LF] LF]

2441(30MHz — 1GHz)

2402MHz(1GHz — 10GHz)

Slap 10,000 GHr o Srait 300 MHF Elop 1.0000 GHF
MHes AW EED ke Bwevp 9.7 ma (1021 pevj

FVILA 300 ki Sweep BSO ma (1031 peuifl

S8

Srart 1,000 GHE Slop 10,000 GHI,
E Sweep BSO ma (1031 peuifl

u DWW B0 Ry PV 300 ki

Siop 240500 GH;
FVILA 300 ki Sweep 5,17 m (5031 peuifl

S8
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2441(10GHz — 25GHz) 2480MHz(2.4GHz — 2.5GHz)

g g b —y g g b —y

Markar 1 73 TRS00000 z Ty 2.4 7000000 GHx
- e 3

Pt %aad 3 § all - Pt %aad 3 § all
Rel 20.08 dBm E Rel 20.08 dBm
L]

MLt $O.DO0 Gt Siop 75,000 GHr LATTDE G2 Basp 7.51000 GHr
Ses I 100 Ky VB 300 kHI Sweap 143 5.{1001 ptx) S 00 ki Sweep 128 mi {1000 ptv)

e T Ty .

2480MHz(30MHz — 1GHz)

g g b — g g b —

Markar 1 9952 260000000 Mz Ty Markar 1 74, BRS000000000 GHz
e -

Bmmiem A 0

Pt %aad 3 § all . Pt %aad 3 § all
Rel 20.08 dBm e Rel 20.08 dBm

M ——— S ———te

HLait 3000 MHE Tiop 1 0000 GHL Hlwit VO.000 GHY Tiop F3.000 GHY
Rew BN 100 kHy VR 300 kHr Bwwep U3T o (1000 piu) Rew BN 100 Yy VR 300 kHr Swewp 147 % {1000 piaj

CEl TR T ey

e T Ty .

==

8-DPSK
2480MHz(1GHz — 10GHz) 2402MHz(30MHz — 1GHz)

g g b — g g b —y

Start Frog 1. 000000000 Gy

Pt %aad 3 § all ’ e Pt %aad 3 § all
Rel 20.00 dBm . O Rel 20.08 dBm
L}

Siop PA.D00 GHL MLt 3000 MMz Siop 10000 GHI
VB 390 kHI Swenp 160 m {1081 pex) Set B 100 Ky VB 300 kHI Sweep G1.7 rm {1001 pex]

e T Ty .
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2402MHz(1GHz — 10GHz)

g g b —

Elait 1003 G
Hew BN 100 by VR 300 kHr

L e T T T e

2441MHz (30MHz — 1GHz)

g g b —y

Pt %aad 3 § all
Rel 20.08 dBm

T S S

HLait 3000 MHE Tiop 1 000 GHY
Rew BN 100 kHy VR 300 kHr Bwwep 3T ron (1000 pia)

s tes-senunm

2402MHz(2.3GHz — 2.4GHz

g g b —y

Z.110000000 §

S2cp 148500 GHY
VB 300 kHI Sweep 013 i (1081 pex)

2441MHz(1GHz — 10GHz

g g b —

Start Fraq 1900000000 G

Siop 10,000 GHY
VB 300 kHI Swenpn 160 ma {1081 pex]

L e TT T T Ty ol

Hlwit VO.000 GHY Siop 75000 GHUY
Rew BN 100 Yy VR 300 kHr Cwewp 1478 1 pia

CEl TR T ey

2441MHz(10GHz — 25GHz)

g g b —y

=
i
1
1
i
"
Y
"
[
.
n

Siop 75,000 GHY
VB 300 kHI Sweap 143 5 {1081 pex]
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2480MHz(10GHz — 25GHz)

g g b —

2480MHz(30MHz — 1GHz)

g g b —

Pt %aad 3 § all Pt %aad 3 § all
Rel 20.08 dBm Rel 20.08 dBm

|;
|
i
li];
il
f1i

L ]

IS S SRR TR PR R RS R o Dot ey Dot

HLait 3000 MHE Tiop 1 0000 GHL Hlwit VO.000 GHY Tiop F3.000 GHY

Rew BN 100 kHy VR 300 kHr Bwwep U3T o (1000 piu) W P Rew BN 100 Yy VR 300 kHr Swewp 147 % {1000 piaj W F
-4 — 1 Dt——

i i

1 1

: W R F M e

L] L]

T T

L) L)
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2 ] 2 |
=

Hopping on
2480MHz(1GHz — 10GHz) GFSK(2.3GHz — 2.4GHz)
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Rel 20.08 dBm

Tiop 10 D00 GHU ELait .a' 11003 GHE
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8-DPSK(2.3GHz — 2.4GHz) (2.4GHz — 2.5GHz)

Aop 300 GHI o Wiait 247700 GHE
PR 300 kHY Bwwep WY 00 pia) Rew O 100 by PR 300 kHY

O
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6. 20 DB BANDWIDTH TEST

6.1.Test Equipment

Item| Equipment | Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
l. Spectrum Agilent N9030A MY51380221 | Oct.17,15 | 1Year
2. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,15 | 1 Year
6.2.Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in §§ 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.

6.3.Test Results

EUT: Tablet PC
M/N: AT10-C
Test date: 2015-11-21 Pressure: 101.8+1.0kpa Humidity: 51.8+3.0%
Tested by: Donjon Huang Test site: RF site Temperature: 21.710.6 'C
Frequency 20dB bandwidth Limit
Test Mode (MHz) (kHz) (kHz)
2402 1043 N/A
GFSK 2441 1043 N/A
2480 1042 N/A
2402 1319 N/A
8-DPSK 2441 1320 N/A
2480 1318 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344
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GFSK

8-DPSK

2402MHz

g Ry g

Decupled Bandwidth
843.17 kHz
Trarmeni Freq Ernoad 20,004 kbis

& dB Bandwsdity 1,083 WSz

VW 100 kMY

Tatal Poswar

Span J b
Bweep 4,123 mm

.00 %
B

2402MHz

g Ry g

GHr

ey DWW 0 RME VW 100 kMY

Decupled Bandwidth Tatal Poswar

1.1785 MHz
Trarmms Fraq Erras

u dB Bandwidthy

Span J b
Bweep 4,123 mm

-i.68 dBm

.00 %
B

2441MHz

g Ry g

ees mr s
Decupled Bandwidth
843.41 kHz
Trarmeni Freq Ernoad F RS
& dB Bandwsdity 1,083 WSz

VW 100 kMY

Tatal Poswar

Span J b
Bweep 4,123 mm

i 7441 GHr

T PV 100 KNy

Decupled Bandwidth Tatal Poswar

1.1805 MHz
Trarmms Fraq Erras

u dB Bandwidthy

Span J b
Bweep 4,123 mm

=33 dBm

2480MHz

g Ry g

[ i TAN GHE
Ry BN B RMr

Decupled Bandwidth

942,48 kHz

Trarmemi Freg Broad

u dB Bandwidthy

VW 100 kMY

Tatal Poswar

Span J b
Bweep 4,123 mm

1,93 B

[ i TAN GHE

Ry BN B RMr VW 100 kMY

Decupled Bandwidth Tatal Poswar

1.1804 MHz
Trarymil Freg Error IT.B4T ki

u dB Bandwidthy 1240 Weiz

Span J b
Bweep 4,123 mm

-1.68 dBm
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/. CARRIER FREQUENCY SEPARATION TEST
7.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 [Spectrum Analyzer Agilent N9030A MY51380221| Oct.17, 15 1Year
2. RF Cable Hubersuhner |SUCOFLEX102| 28620/2 Apr. 28,15 1 Year
7.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than 125mW.

7.3.Test Results.

EUT: Tablet PC

M/N: AT10-C

Test date: 2015-11-21

Pressure: 101.4%1.0 kpa

Humidity: 51.443.0%

Tested by: Donjon Huang

Test site: RF Site

Temperature: 23.410.6°C

Test Mode Channel separation Limit(kHz) Conclusion
8-DPSK 1.0MHz 879.333 PASS
GFSK 1.0MHz 695.333 PASS

Marker 3 4 -1,000000000 MHz

Trig: Fras Run

PHO: Wide g, i
arar

Gamd ww

Rief Offset 0.6 oft
Ref 10.00 dBm

Res BW 100 kHz

Center ZA41000 GHz

#WBW 100 kHz

g Typa: Log-Par
Wil d e S000 00

el

 Span 5.000 MHzjj
Sweep 1.00 ms (1001 pts)

I

o
)
F

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:ZW9-PDAON

page 8-1

8. NUMBER OF HOPPING FREQUENCY TEST

8.1.Test Equipment

Item Equipment Manufacturer| Model No. Serial No. Last Cal. |Cal. Interval
1 [Spectrum Analyzer| Agilent N9030A MY51380221 | Oct.17, 15 1Year
2. RF Cable Hubersuhner |[ SUCOFLEX102 28620/2 Apr.28, 15 1 Year
8.2.Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

8.3.Test Results

EUT: Tablet PC
M/N: AT10-C
Test date: 2015-11-21 Pressure: 101.4%1.0 kpa Humidity: 51.4+3.0%
Tested by: Donjon_Huang Test site: RF Site Temperature: 23.410.6°C
Test Mode Number of channel Limit Conclusion
8-DPSK 79 >=15 PASS
GFSK 79 >=15 PASS

Wit 218000 GHE BEep 44100 GHr
Ged W 100 ki3 20 kM Swesp 520 m (1081 i)

Wiait 244 100 GHE
Rew OW 100 bHy

[l

4
1
a
a
L]
T
L)
a
=
"
1

BEap 740730 OHr

YTV 180 kH Sweep 513 {108 pix)

CEl Trer T
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9. DWELL TIME

9.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1 Spectrum Analyzer Agilent N9030A MY51380221 | Oct.17,15 | 1Year
2. RF Cable Hubersuhner [SUCOFLEX102| 28620/2 Apr.28,15 | 1 Year
9.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3.Test Results

EUT: Tablet PC

M/N: AT10-C

Test date: 2015-11-21 Pressure: 101.411.0 kpa Humidity: 51.4%3.0%

Tested by: Donjon_Huang Test site: RF Site Temperature: 23.410.6°C

Mode dwell time Limit Conclusion
DHI1 |45hops/5s*0.4*79chanels*0.455ms =123.714ms <400ms PASS
GFSK | DH3 |23hops/5s*0.4*79chanels*1.695ms =246.385ms <400ms PASS

DHS5 |14hops/5s*0.4*79chanels*2.945ms =260.574ms <400ms PASS
DHI1 |48hops/5s*0.4*79chanels*0.455ms =138.029ms <400ms PASS

8-DPSK | DH3 [24hops/5s*0.4*79chanels*1.722ms =261.193ms <400ms PASS
DHS5 |18hops/5s*0.4*79chanels*2.965ms =337.298ms <400ms PASS

Note: All the lower levels were signaled from receiver and should not be considered
in here.
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10. MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
Spectrum Agilent N9030A MY51380221 | Oct.17, 15 1Year
2 Power meter Anritsu ML2487A 6K00002472 | Apr. 28,15 IYear
3. Power sensor Anritsu MA2491A 0033005 Apr. 28,15 1Year
5 RF Cable Hubersuhner | SUCOFLEX102 28610/2 Apr. 28,15 1Year
10.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt.

10.3.Test Procedure

Connected the EUT’s antenna port to Power Sensor, and use power meter to test peak
output power directly.

10.4.Test Results

EUT: Tablet PC

M/N: AT10-C

Test date: 2015-11-21

Pressure: 101.8%1.0 kpa

Humidity: 51.8%3.0%

Tested by: Donjon Huang Test site: RF site Temperature: 21.7£0.6 'C
Test Frequency Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2402 -8.563 30
GFSK 2441 -6.238 30
2480 -4.554 30
2402 -9.304 30
8-DPSK 2441 -6.996 30
2480 -5.324 30

Conclusion: PASS
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11.BAND EDGE COMPLIANCE TEST
11.1.Test Equipment

Item Equipment | Manufacturer | Model No. Serial No. Last Cal. |[Cal. Interval
1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year
2 Amp HP 8449B 3008A02495 | Apr.28,15 1 Year
3. Horn ETC MCTD 1209 [DRHI15F03007| Feb.03,15 1 Year
Antenna
4 HF Cable | Hubersuhner | Sucoflex104 274094/4 Apr.28,15 1 Year
11.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

11.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz) from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored trace
and measure the amplitude delta between the peak of the fundamental and the peak
of the band-edge emission. This is not a field strength measurement, it is only a
relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

2. Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a insulating material (up to 12mm thick) worked at highest
radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=IMHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average
level based measured peak level.

11.4.Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344




AUDIX )

FCC ID:ZW9-PDAON

AUDIX Technology (Shenzhen) Co., Ltd.

page 11-2

Data: 5
Lewvel {(dBuWimj)

File: F:i2015 ReportiBIBYD'ACS1501310-FCC-BT.EME {54}

Date: 2015-11-30

120

3
FCC PART 15C PERK

60

FCC PART 150C

=

2310

3ite no.
Dis. / Ant.
Limit

Enwv. / In=s.
Engineer
EUT

Power rating :

Test HMaode

Ho. Freq.
(MH=z)

2329, 2348. 2367. 2386. 2405
Frequency (MHz)
3 Chamber DIata noao. HE-
3m 2015 MCTD1z209 3006 int. pol. : VERTICAL

FCC PART 15C PELE
23.4%C/53.2%
Alice yang

Tahlet PC

AT10-C
int. Cable LMP
Factor Loss factor
(dE/m) 1 dE) [dE)

DC 5V From Adapter Input AC 120W/60HE=
GFSE 2402Z2MHz Tx Mode

1 &350.000
2 2400.000
3 2402.150

Emission
Feading Level Limit=s Margin Remark
[dBuv) (AEuW/m) {dBuV/m) [dE)
44.91 43,55 74,00 30.45 Peak
46.30 45,50 74,00 258.50 Peak
81.63 80.33 74,00 -6.33 Peak

Remark=s: 1.

Emi=s=sion Lewel= Antenna Factor + Cakle Loss + Reading

—-bimp Factor

The etnisz=zion lewels that are 20dE below the official

limit are not reported.
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Data: 6 File: F:i2015 Report'BIBYD'ACS1501810-FCC-BT.EMG {54)
Level (dBul/im) Date: 2015-11-30
120
K]

FCC PART 15C REA

60 *
FCCPART 15CHA
1 \
WWWWMMMMWMWM
I]2310 2329, 2348. 2367. 2386. 2405
Frequency (MHz)
S3ite no. 3w Chawber Data no. HE
Dis. / Ant. HECH Z015 MCTD1zZ09 30068 Ant. pol. : HORIZONTALL
Limit : FCC PART 15C PELAK
Env., / Ins. : 23.4%C/53.2%
Engineer ! Alice yang
EUT 1 Taklet PC
Power rating : DC 5V From Adapter Input AC 1Z0V/60H=
Test Mode : GFRSE Z2402MH=z Tx Mode
AT10-C
int. Cable LHP Ewis=sion
No. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[(MH=) [dE/ ) [dE] [dE) [dBuW) [dBuV/m) [dBuV/m) (dE)
1 2390.000 27.98 7.28 36.62 44,74 43 .38 74,00 30,62 Peak
Z  2400.000 28.00 7.32 36.62 59.60 58.30 74.00 15.70 Peak
3 2402.150 zZg.00 7.32 36.62 95.91 94,651 74.00 -20.61 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.
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Data:

120

G0

15
Level (dBul/im)

File: F:i2015 Report B BYD'ACS 15018 10-FCC-BT.EMG (54)

Date: 2015-11-30

FCC PART 15C PEAK

FCC PART 15C AV

2477

S3ite no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

2483.6 2490.2 2496.8 2503.4
Frequency (MHz)
3w Chamber Data no. : 15
jh Z015 MCTD1zZO9 3006 Ant. pol. : HORIZOWNTALL

Power rating :

Test Mode

FCC PART 15C FEAK

23.4%C/53.2%

Alice wyang

Takblet PC

DC 5V From Adapter Input AC 120V/60HE
GFSE 2480MHz Tx Mode

2510

Remark

AT10-C

int. Cable LHP Ewis=sion

Factor Loss factor Feading Level Limits HMargin
[dE/ ) [dE) [dE) [dBuW) [dBuV/m) [dBuV/m) (dE)
28.186 .47 36.59 98.20 o7.24 74.00 -23.24

28.17 7.51 36.59 44,95 44,05 74.00 29.95

zZg.19 7.51 36.58 47.18 45,30 74.00 27.70

Z8.zZ0 7.51 36.58 44,49 43 .62 74.00 30.358

Einiz=ion Lewel= Antenha Factor + Cable Loss + FEeading
—Amp Factor

The etnission lewvels that are 20dE below the official
limit are not reported.
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Data:

120

G0

16
Level (dBul/im)

File: F:i2015 Report B BYD'ACS 15018 10-FCC-BT.EMG (54)

Date: 2015-11-30

%

FCC PART 15C PEAK

FCC PART 15C AV

2477

S3ite no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

2483.6 2490.2 2496.8 2503.4
Frequency (MHz)
3w Chamber Data no. : 16
jh Z015 MCTD1zZO9 3006 int. pol. : WERTICAL

Power rating :

Test Mode

Fredq.
[(MH=)

2479.5871
24853 .500
2490.200

FCC PART 15C FEAK

23.4%C/53.2%

Alice wyang

Takblet PC

DC 5V From Adapter Input AC 120V/60HE
GFSE 2480MHz Tx Mode

2510

Remark

AT10-C

int. Cable LHP Ewis=sion

Factor Loss factor Feading Level Limits HMargin
[dE/ ) [dE) [dE) [dBuW) [dBuV/m) [dBuV/m) (dE)
28.186 .47 36.59 B7.37 B6.41 74.00 -12.41

28.17 7.51 36.59 44,12 43.21 74.00 an.79

z28.18 7.51 36.58 47.08 45.19 74.00 27.81

Z8.zZ0 7.51 36.58 45.53 44,56 74.00 z29.34

Z2500.000

Einiz=ion Lewel= Antenha Factor + Cable Loss + FEeading
—Amp Factor

The etnission lewvels that are 20dE below the official
limit are not reported.
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Data: 21 File: F:i2015 Report B'BYD'ACS 150 1810-FCC-BT.EMG (54)
Lewvel {dBuWin) Date: 2015-11-30
120
3
FCC PART 15C HER
60 p
FCC PART 15C A
WMWMWWMMWWW
l‘-'2319 2329, 2348. 2367, 2386. 2405
Frequency (MHz)
SJite no. 3t Chamber Data no. HE-
Dis. / Ant. 3 2015 MCTD1z209 A006 Ant. pol. : HORIZONTAL
Limit FCC PART 15C FERKE
Env. / Ins. 23.4%C/B3.2%
Engineesr Alice wyang
EUT 1 Tabhlet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode S-DPSE 2402MH=z Tx Mode
AT10-C
Ant. Cable AME Emiz=ion
Mo, Fredq. Factor Loss factor Reading Level Limits HMargin Remark
(MH=z) (dB/m)  (dE) [(dB) (dBuv) (dBuvim) (dBuWim) {dB)
1 2390.000 z7.98 7.28 36.62 44,33 4z .97 74.00 31.03 Peak
Z 2400.000 Z5.00 7.32 36.62 59.37 £5g.07 74.00 15.93 Peak
3 2402.150 28.00 T.32 36.62 95.67 o4.,37 74.00 -20.37 Peak

Femarks: 1.

Ewission Lewel= Antenna Factor + Cable Loss + Beading
—Amp Factor

The emi=zsion lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15344




AUDIX )

FCC ID:ZW9-PDAON

AUDIX Technology (Shenzhen) Co., Ltd.

page 11-7

Data: 22
Level (dBuW//im)

File: F:i2015 Report BIBYD'ACS 15Q1810-FCC-BT.EMG (54)

Date: 2015-11-30

120

FCC PART 15C BE

60

FCC PART 15C

3

T AT SR Y NPT LTS UERITE W CRPS WOy RSPURPI'Y (¥ B R Sy SR AT e IR L

1

2310

Site no.
Di=. / Aint.
Limit

Env. / Ins=.
Engineesr

EUT

Power rating
Test Mode

[ Fredq.
[MH=)

1 Z380.000
2 Z400.000

2329. 2348. 2367. 2386.
Frequency (MHz)
3 Chamber Data no. : 22
jh 1] Z015 MCTL1zO9 3006 Ant. pol. : VWERTICAL

FCC PART 15C FPELK
23.4%C/53.2%

Remark

Alice wyang

Tablet PC

DC 5V From Adapter Input AC 120V/60Hz

8-DPSKE Z40Z2MHz Tx Mode

AT10-C
Ant. Cable AME Emi=s=ion
Factor Loss factor Feading Level Limitse HMargin
[dE/m) [dE] [dE) [dEuWV) [dBuv/m) [(dBuV/m) (dE)
Z7.98 7.28 36.62 45.36 44,00 74.00 30.00
28.00 7.32 36.62 60.08 5a.78 74.00 15.22
Z8.00 7.32 36.62 95.47 94,17 74.00 -20.17

3 Z401.960

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—Amwp Factor

The emission lewvels that are Z0d4AE below the official

limit are not reported.

2405
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Data: 31 File: F:'2015 Report B'BYD'ACS 150 1810-FCC-BT.EMG (54)
Level (dBuW//im) Date: 2015-11-30
120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
/ ‘L ; 4
TSI PG (TP S N PP T W U W P PR R Y [T R R I L e e et
024?? 2483.6 2490.2 2496.8 25034 2510
Frequency (MHz)
Site no. 3 Chamber Data no. : 31
Dis. / Ant. 3m Z015 MCTD1zZ0O9 3006 Ant. pol. : HORIZONTALL
Limit FCC PART 15C FEAK
Env. / Ins=. 23.4%C/B3.2%
Engineesr Alice wyang
EUT Tablet PC
Power rating DC 5V From Adapter Input AC 120V/60Hz
Test Mode S-DPSE 24830MH=z Tx Mode
AT10-C
Ant. Cable AME Emi=s=ion
Mo Fredg Factor Loss factor Feading Level Limits HMargin Remark
[MH=) [dE/m) [dE] [dE) [dEuWV) [dBuv/m) [(dBuV/m) (dE)
1 2480.135 Z8.16 7.47 36.59 96.78 o5.82 74.00 -21.82 Peak
Z  2483.500 28.17 7.51 36.59 45.22 44,31 74.00 29.69 Peak
3 24B87.824 28.18 7.51 36.58 45.15 45.26 74.00 28.74 Peak
4 zZ500.000 Z5.20 7.51 36.58 45.96 45.09 74.00 25.91 Peak

Emiz=zion Lewvel= Antenna Factor + Cable Loss + Reading

—Amwp Factor

The emission lewvels that are Z0d4E below the official
limit are not reported.
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Data:

120

60

32
Level (dBuW//im)

File: F:i2015 Report BIBYD'ACS 15Q1810-FCC-BT.EMG (54)
Date: 2015-11-30

1
/ \ FCC PART 15C PEAK
FCC PART 15C AV
Aj \wi"- ;
WWWWWMWMM
2477 2483.6 2490.2 2496.8 25034 2510
Frequency (MHz)
Site no. 3 Chamber Data no. : 32
Dis. / Ant. jh 1] Z015 MCTL1zO9 3006 Ant. pol. : VERTICALL
Limit FCC PART 15C FEAK
Env. / Ins=. 23.4%C/B3.2%
Engineesr Alice wyang
EUT Tablet PC
Power rating DC 5V From Adapter Input AC 120V/60Hz
Test Mode S-DPSE 24830MH=z Tx Mode
AT10-C
Ant. Cable AME Emi=s=ion
Fredg Factor Loss factor Feading Level Limits HMargin Remark
[MH=) [dE/m) [dE) [dE) [dEuWV) [dBuv/m) [(dBuV/m) (dE)
Z2479.970 Z8.16 7.47 36.59 85.68 84.72 74.00 -10.72 Peak
2483 .500 28.17 7.51 36.59 44,80 43 .89 74.00 30.11 Peak
Z2489.045 28.18 7.51 36.58 45,17 45.28 74.00 28.72 Peak
Z500.000 Z5.20 7.51 36.58 43.91 43 .04 74.00 30.96 Peak

Emiz=zion Lewvel= Antenna Factor + Cable Loss + Reading
—Amwp Factor

The emission lewvels that are Z0d4E below the official
limit are not reported.
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12. TENNA REQUIREMENT
12.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

12.2. Antenna Connected Construction
The antennas used for this product are PIFA antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain
of the transmit antenna is 2.89dBi
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13.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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